

REPORT ON DETERMINATION OF COMPRESSIVE STRENGTH

						Page No. 1/3		
Client	TOUGH BUILD B	UILDING PREFECTI	ON	Report	No.	DI.MMR24004120		
Contractor	NO SPECIFIC CO	NTRACTOR		Date Reported		30/01/24		
Consultant	NO SPECIFIC CO	NSULTANT		Sample	No.	DI.MMS24000797		
Project No.	N.P.			Reques	t No.	DI.MMO24000805		
Project Name	Internal Testing			Client I	Ref.	N.P.		
Sample Desc.	CONCRETE CUB	E (150 mm)		Sample	d By	CLIENT REP		
Source	SITE			Sampli	ng Date	09/12/24		
Sample Location	ACES			Sampli	ng Cert.	N.P.		
Lot No.	N.P.			Sampli	ng Method	N.P.		
Lot Size	N.P.			Sample Size		6 Nos		
Test Method	ASTM C109/C109	M-21		Sample Brt. In By		Client's Rep		
Method Var.	None			Date Re	eceived	10/12/24		
Test Location	ACES Dubai Lab			Date Te	ested	12/12/24		
Remarks	None			Tested	By	ABBAS		
Casting Date Age at Test Test Condition Span Length	: 14/12/23 : 3 Days : Wet-3 Days in v : 200mm	water @ 22°C		<u>.</u>				
Specimen No.	Width (mm)	Thickness (mm)	Lengt	h	Compressive Strength (N/mm ²)	Average Compressive Strength (N/mm ²)		
Control - 1	150	150	150		35.08			
Control - 2	150	150	150		35.10	35.1		

Control - 1	150	150	150	55.08	
Control - 2	150	150	150	35.10	35.1
Control - 3	150	150	150	35.00	
OPC+ TOUGHPLAST-150	150	150	150	36.55	
OPC+ TOUGHPLAST-150	150	150	150	36.12	36.2
OPC+ TOUGHPLAST-150	150	150	150	36.06	



. . Eng. Harees Sulaiman Interial Department Manager

Notes: 1. The test results in this report relate only to the test sample as received and tested by the laboratory. 2. Unless otherwise stated in Remarks, all samples were received in acceptable condition. 3. This report shall not be reproduced except in full, without written approval of ACES.

Arab Center

For EngineeringStudies

Disclaimer: Unless otherwise stated, Client and project details as well as sampling and sample identification information included in this report are provided by the Client. ACES shall not be liable for any incorrect results arising from unclear, erroneous, incomplete, misleading or false information provided by the Client.

Form: RT-2272-398



150 9001	+۹۷۱-٤-۸۸۵۱٤۱۰ , فاکس: +۹۷۱-٤-۸۸۵۱٤۱ P.O. Box: 60823,Dubai - U A E, Tel.: +971 E-mail :acesdubai@aces-int.com	ص.ب : ١٠٨٢٣. دبي - ا.ع.م. , هانف : ١	Abu Dhabi	:	Tel.	+971	2	5502774
BUREAU VERITAS	P.O. Box: 60823, Dubai - U A E, Tel.: +971	-4-8856466, Fax: +971-4-8856460	Al Ain	:	Tel.	+971	3	7211533
1828	E-mail : acesdubai@aces-int.com	Website: www.aces-int.com	Sharjah	:	Tel.	+971	6	5619798
Reported tests I service:	s are carried out under the controls established by a	Bureau Veritas Certification approved manag	ement system	that	t confc	rms with	ISO	9001 : 2015

i lla

Stall

-

Su



REPORT ON DETERMINATION OF COMPRESSIVE STRENGTH

			Page No. 2/
Client	TOUGH BUILD BUILDING PREFECTION	Report No.	DI.MMR24004120
Contractor	NO SPECIFIC CONTRACTOR	Date Reported	30/01/24
Consultant	NO SPECIFIC CONSULTANT	Sample No.	DI.MMS24000797
Project No.	N.P.	Request No.	DI.MMO24000805
Project Name	Internal Testing	Client Ref.	N.P.
Sample Desc.	CONCRETE CUBE (150 mm)	Sampled By	ACES REP
Source	SITE	Sampling Date	09/12/24
Sample Location	ACES	Sampling Cert.	N.P.
Lot No.	N.P.	Sampling Method	N.P.
Lot Size	N.P.	Sample Size	6 Nos
Test Method	ASTM C109/C109M-21	Sample Brt. In By	Client's Rep
Method Var.	None	Date Received	10/12/24
Test Location	ACES Dubai Lab	Date Tested	12/12/24
Remarks	None	Tested By	ABBAS

Casting Date	: 14/12/23
Age at Test	: 7 Days
Test Condition	: Wet-7 Days in water @ 22°C
Span Length	: 200mm

Specimen No.	Width (mm)	Thickness (mm)	Length	Compressive Strength (N/mm ²)	Average Compressive Strength (N/mm ²)
Control - 1	150	150	150	49.73	
Control - 2	150	150	150	49.66	49.2
Control - 3	150	150	150	48.27	
OPC+ TOUGHPLAST-150	150	150	150	51.11	
OPC+ TOUGHPLAST-150	150	150	150	51.40	51.1
OPC+ TOUGHPLAST-150	150	150	150	50.77	







Notes: 1. The test results in this report relate only to the test sample as received and tested by the laboratory. 2. Unless otherwise stated in Remarks, all samples were received in acceptable condition. 3. This report shall not be reproduced except in full, without written approval of ACES.

Disclaimer: Unless otherwise stated, Client and project details as well as sampling and sample identification information included in this report are provided by the Client. ACES shall not be liable for any incorrect results arising from unclear, erroneous, incomplete, misleading or false information provided by the Client.

Form: RT-2272-398



Reporte

ALL ALL	- ۲۹۷۱-۶-۸۸۵۱۶۱۰ ، فاکس: ۲۹۷۱-۶-۸۸۵۱۶۱۱ ، P.O. Box : 60823, Dubai - U A E, Tel. : +971-4-88 E-mail : acesdubai@aces-int.com	ص.ب : ٦٠٨٢٣. دبي - ١.ع.م. , هاتف	Abu Dhabi	:	Tel.	+971	2	5502774
ERITAS	P.O. Box : 60823, Dubai - U A E, Tel. : +971-4-88	856466, Fax: +971-4-8856460	Al Ain	:	Tel.	+971	3	7211533
1828	E-mail : acesdubai@aces-int.com	Website: www.aces-int.com	Sharjah	:	Tel.	+971	6	5619798
	s are carried out under the controls established by a Burea							



REPORT ON DETERMINATION OF COMPRESSIVE STRENGTH

			Page No. 3/3
Client	TOUGH BUILD BUILDING PREFECTION	Report No.	DI.MMR24004120
Contractor	NO SPECIFIC CONTRACTOR	Date Reported	30/01/24
Consultant	NO SPECIFIC CONSULTANT	Sample No.	DI.MMS24000797
Project No.	N.P.	Request No.	DI.MMO24000805
Project Name	Internal Testing	Client Ref.	N.P.
Sample Desc.	CONCRETE CUBE (150 mm)	Sampled By	ACES REP
Source	SITE	Sampling Date	09/12/23
Sample Location	ACES	Sampling Cert.	N.P.
Lot No.	N.P.	Sampling Method	N.P.
Lot Size	N.P.	Sample Size	6 Nos
Test Method	ASTM C109/C109M-21	Sample Brt. In By	Client's Rep
Method Var.	None	Date Received	10/12/24
Test Location	ACES Dubai Lab	Date Tested	12/12/24
Remarks	None	Tested By	ABBAS

Casting Date	:	14/01/24
Age at Test	:	28 Days
Test Condition	:	Wet-28 Days in water @ 22°C
Span Length	:	200mm

Specimen No.	Width (mm)	Thickness (mm)	Length	Compressive Strength (N/mm²)	Average Compressive Strength (N/mm ²)
Control - 7	150	150	150	69.43	
Control - 8	150	150	150	68.96	68.71
Control - 9	150	150	150	67.76	
OPC+ TOUGHPLAST-150	150	150	150	73.59	
OPC+ TOUGHPLAST-150	150	150	150	77.34	75.1
OPC+ TOUGHPLAST-150	150	150	150	74.97	



Notes: 1. The test results in this report relate only to the test sample as received and tested by the laboratory. 2. Unless otherwise stated in Remarks, all samples were received in acceptable condition. 3. This report shall not be reproduced except in full, without written approval of ACES.

Disclaimer: Unless otherwise stated, Client and project details as well as sampling and sample identification information included in this report are provided by the Client. ACES shall not be liable for any incorrect results arising from unclear, erroneous, incomplete, misleading or false information provided by the Client.

Form: RT-2272-398

- END OF REPORT -



Abu Dhabi : Tel. +971 2 5502774 مرب بارع.م. , هانف : 11٤١٢ه٨٨-٤-١٧٧ مالك ، 4٤١هه/-٤-١٩٧١ -٤-٨٨٩ الك المالك ، 4 P.O. Box : 60823, Dubai - U A E, Tel. : +971-4-8856466, Fax : +971-4-8856460 Al Ain : Tel. +971 3 7211533 E-mail : acesdubai@aces-int.com Website: www.aces-int.com Sharjah : Tel. +971 6 5619798